
CAPITAL IMPROVEMENT PLAN

Updated December 11, 2019
Approved February 26, 2020



I OVERVIEW 
II CIP DEVELOPMENT 

+ PROCESS 
III FINANCE 

IV CIP 

SUMMARY 
V PRIORITIZATION   

VI PROJECTS 

BY CATEGORY 
VII TEN-YEAR 

OUTLOOK   
VIII PROJECT 

DESCRIPTIONS 
IX GLOSSARY 

 

ii 

Contents 
I. Overview ........................................................................ I-1 

1.1. Powers of the Authority ....................................... I-2 
1.2. Governance and Board Members ....................... I-2 
1.3. Executive Leadership Team ............................... I-3 
1.4. Service Area and Member Partner 

Relationships ...................................................... I-3 
[...]
GLWA operates and maintains five water treatment facilities that 
provide water to GLWA member partner communities in 
Southeast Michigan. The Springwells, Northeast, Southwest, Lake 
Huron, and Water Works Park Water Treatment Plants have a 
maximum rated treatment capacity of 1,720 million gallons per 
day and firm high service pumping capacity of 2,400 million 
gallons per day. The high service pumping capacity exceeds the 
rated treatment capacity to assist in meeting peak hourly 
demands from finished water storage. Applicable treatment and 
pumping capacities and other data can be seen in Table VI-7 on 
the following page. 

Four of the five plants (Northeast, Springwells, Southwest and 
Water Works Park) are conventional treatment facilities with the 
following process trains: rapid mix, coagulation, flocculation, 



I OVERVIEW 
II CIP DEVELOPMENT 

+ PROCESS 
III FINANCE 

IV CIP 

SUMMARY 
V PRIORITIZATION   

VI PROJECTS 

BY CATEGORY 
VII TEN-YEAR 

OUTLOOK   
VIII PROJECT 

DESCRIPTIONS 
IX GLOSSARY 

 

VI-12 

sedimentation, granular media filtration, and disinfection. Lake 
Huron is the only facility operated as a “modified direct filtration” 
plant, which means the sedimentation basins do not require a 
minimum detention time of 4 hours. In addition, Water Works 
Park is the only plant that employs intermediate ozonation for 
primary disinfection control. All five plants use the same chemical 
systems including alum for coagulation, chlorine for pre-oxidation 
and primary disinfection (excluding Water Works Park), 
powdered activated carbon (PAC) for taste and odor (T&O) 
control, phosphoric acid for corrosion control, and fluoride for 
dental health protection. Polymers are also added at several 
facilities to enhance coagulation and filtration as well as for 
thickening and dewatering of alum residuals. Two of the five 
plants, Southwest and Water Works Park, employ automated 
residuals removal from the sedimentations basins. The residuals 

are thickened and dewatered on site along with backwash 
wastewater, and disposed of at landfills. Lake Huron’s basins are 
cleaned manually on an annual basis and the sludge is discharged 
to the sludge drying lagoons. The lagoons also receive thickened 
solids from the waste wash water treatment facility, which 
processes filter backwash wastewater. The Springwells and 
Northeast plants do not have automated alum residuals collection 
in the sedimentation basins or a thickening treatment process on 
site for alum residuals or backwash wastewater. At both facilities, 
the basins have been manually cleaned on an annual or biannual 
basis and the solids discharged to the wastewater collection 
system; backwash wastewater is also discharged to the 
wastewater collection system. 
 

Table VI-7. Water Treatment Plant Capacity, Finished Water Storage and Areas Served Summary 

Facility 
Year Placed in 

Service 

Rated 
Maximum 
Treatment 

Capacity (MGD) 

Firm High Service 
Pumping Capacity 

(MGD) 

Total Finished 
Water Storage 
Volume (MG) 

Areas Served 

Springwells 
WTP 

1931 First Train; 
1958 Second Train 

540(1) 
260, IPD* 
450, HPD* 

60 
Detroit, Northern Wayne County, Eastern Washtenaw County, Oakland 

County, Southeastern Macomb County, Western Wayne County 
Northeast 

WTP 
1956 300 400 30 

Northeast Detroit/Wayne County, Southern Macomb County, 
Southeast Oakland County 

Southwest 
WTP 

1964 240 310 30 
Southern Wayne County, Northern Monroe County, Eastern 

Washtenaw County 
Lake Huron 

WTP 
1974 400 420 44 

Genesee County, Lapeer County, St. Clair County, Macomb County, 
Oakland County 

Water Works 
Park WTP 

2003 240 560 28 Eastside of Detroit, Eastern Wayne County 

System Totals: 1,720 2,400 192 *IPD = Intermediate Pressure District, HPD = High Pressure District 

1.1.1. Lake Huron Water Treatment Plant 
The Lake Huron Water Treatment Plant began full-scale 
operations in 1974. The plant is located at 3993 Metcalf Road in 
Fort Gratiot, Michigan. The Lake Huron plant was designed to be 

easily expandable to meet the needs of growing populations in the 
communities it serves to the north of Detroit. In 2004, after 
completion of a pilot study along with various upgrades to the 
process trains, the MDEQ rated the maximum capacity of Lake 



I OVERVIEW 
II CIP DEVELOPMENT 

+ PROCESS 
III FINANCE 

IV CIP 

SUMMARY 
V PRIORITIZATION   

VI PROJECTS 

BY CATEGORY 
VII TEN-YEAR 

OUTLOOK   
VIII PROJECT 

DESCRIPTIONS 
IX GLOSSARY 

 

VI-13 

Huron at 400 MGD. Lake Huron is the only GLWA facility that is 
operated in “modified” direct filtration mode. The sedimentation 

basins do not meet 10-State standards and thus are not 
considered to be true settling basins by the MDEQ. The raw water 
source for the plant is Lake Huron. The raw water tunnel is 
designed for a maximum capacity of 1200 MGD and 800 MGD 
during cold weather. The plant was constructed with provisions 
to increase the capacity by adding additional process trains and 
pumping units to obtain the maximum production capacity of 
1200 MGD. In the early 2000’s a variety of process treatment 
improvements were constructed at the Lake Huron Water 
Treatment Plant. These improvements included new high lift and 
backwash water pumps (including discharge piping and valves), 
rehabilitation of two clear wells and the high service suction well, 
filtration capacity improvements, pretreatment improvements 
and filter control modification, and a new treatment facility for 
filter backwash wastewater. 

 

 

 

 

Figure VI-2. Lake Huron WTP 
process diagram 

 

 

Figure VI-3. Lake Huron WTP 

 

  



I OVERVIEW 
II CIP DEVELOPMENT 

+ PROCESS 
III FINANCE 

IV CIP 

SUMMARY 
V PRIORITIZATION   

VI PROJECTS 

BY CATEGORY 
VII TEN-YEAR 

OUTLOOK   
VIII PROJECT 

DESCRIPTIONS 
IX GLOSSARY 

 

VI-14 

1.1.2. Northeast Water Treatment Plant 
The Northeast Water Treatment Plant at 11000 E. Eight Mile Road 
in Detroit became the former Detroit Water System’s third water 
treatment plant. Dedicated in 1956, the plant was built to meet the 
needs of suburban communities located east and north of the city. 
The source of raw water is the Belle Isle intake, located in the 
Detroit River, which also serves Springwells and Water Works 
Park. The raw water is chlorinated, fluoridated and screened at 
Water Works Park before it flows to Northeast by gravity. Low lift 
pumps lift the raw water to the process trains, which operate in 
parallel. With a maximum rated capacity of 300 MGD, the plant 
process trains consist of rapid mix, flocculation, sedimentation, 
and dual-media gravity filtration.

 

Figure VI-4. Northeast WTP 

Figure VI-5. Northeast WTP process diagram 

  



I OVERVIEW 
II CIP DEVELOPMENT 

+ PROCESS 
III FINANCE 

IV CIP 

SUMMARY 
V PRIORITIZATION   

VI PROJECTS 

BY CATEGORY 
VII TEN-YEAR 

OUTLOOK   
VIII PROJECT 

DESCRIPTIONS 
IX GLOSSARY 

 

VI-15 

1.1.3. Southwest Water Treatment Plant 
Detroit’s fourth water treatment plant, Southwest, located at 
14700 Moran Road in Allen Park, became operational in 1964. The 
Southwest Water Treatment Plant was constructed in 1963, at 
which time it was owned and operated by Wayne County. Through 
an agreement with Wayne County, the City of Detroit purchased 
this plant to regionalize water services in Southeast Michigan. 
Raw water for Southwest flows by gravity from the Detroit River 
through an intake at Fighting Island. The plant has a rated capacity 
of 240 MGD. The original plant was designed with the ability to be 
upgraded to 320 MGD via equipment replacement. There are also 
spare raw water conduits that can accommodate an expansion up 
to 480 MGD. The low lift pumps lift the raw water for treatment 
through the process trains, which operate in parallel. The 
Southwest Water Treatment Plant also has a Residuals Handling 
Facility to treat filter backwash wastewater and alum sludge 
residuals. 

 

 

Figure VI-6. Southwest WTP 

 

Figure VI-7. Southwest WTP process diagram 

  



I OVERVIEW 
II CIP DEVELOPMENT 

+ PROCESS 
III FINANCE 

IV CIP 

SUMMARY 
V PRIORITIZATION   

VI PROJECTS 

BY CATEGORY 
VII TEN-YEAR 

OUTLOOK   
VIII PROJECT 

DESCRIPTIONS 
IX GLOSSARY 

 

VI-16 

1.1.4. Springwells Water Treatment Plant 
The Springwells Water Treatment Plant at 8300 W. Warren 
Avenue in Dearborn is the oldest of the GLWA water treatment 
facilities. At the time of its dedication in 1935, it was the largest 
water treatment facility in the world. The first train was 
constructed in 1930 and has a maximum rated capacity of 340 
MGD and the second train constructed in 1958 has a maximum 
rated capacity of 200 MGD, for a total capacity of 540 MGD. Like 
Northeast, the Springwells plant receives its raw water from the 
Belle Isle Intake. The raw water influent is screened, chlorinated 
and fluoridated at Water Works Park before it is conveyed to 
Springwells. The low lift pumps lift the raw water for treatment 
through the process trains, which operate independently. The 
1930 train provides hydraulic mixing through a baffled chamber 
for rapid mixing while the 1958 train has mechanical rapid 
mixers. Both trains have flocculation, sedimentation and filtration 
treatment units. A major project to 
upgrade the Springwells plant, SP-
563, is currently underway and 
should be closed out in 2020. This 
project includes a complete 
replacement of the 1958 filters and 
a limited replacement of some of the 
1930 filters. A laboratory upgrade, 
yard piping and other site 
improvements, and electrical 
improvements are also included in 
this project. 

 

Figure VI-8. Springwells WTP 

 

Figure VI-9. Springwells WTP process diagram 

  



I OVERVIEW 
II CIP DEVELOPMENT 

+ PROCESS 
III FINANCE 

IV CIP 

SUMMARY 
V PRIORITIZATION   

VI PROJECTS 

BY CATEGORY 
VII TEN-YEAR 

OUTLOOK   
VIII PROJECT 

DESCRIPTIONS 
IX GLOSSARY 

 

VI-17 

1.1.5. Water Works Park Water Treatment Plant 
Water Works Park Water Treatment Plant can produce up to 240 
million gallons of superior quality drinking water per day (MGD) 
with room for expansion to 320 MGD. The end result of the city’s 
$275 million investment in this state-of-the-art facility is water 
the way it is meant to be: colorless, odorless, and great tasting; 
even better tasting than the water for which DWSD has been 
justifiably lauded for more than 150 years. 

GLWA’s newest water treatment plant is located at 10100 E. 
Jefferson Avenue in Detroit. Water Works Park II began operating 
in 2003 as a conventional surface water treatment plant. The 
original Water Works Park water treatment plant was razed and 
a new facility was constructed on the same site. The raw water 
source for the plant is the Belle Isle intake on the Detroit River. 
The plant has a maximum rated capacity of 240 MGD and is 
GLWA’s first facility with 
ozone disinfection facilities, 
as well as a Residuals 
Handling Facility to treat filter 
backwash wastewater and 
alum sludge residuals. Water 
Works Park is the largest 
plant in Michigan to use ozone 
as a disinfectant. The plant 
was designed to use 
independent process trains - a 
minimum of two process units 
are provided for each 
treatment process. In 
addition, all conveyance 
facilities such as pipelines, 
junction chambers, channels, and wet wells are configured to 
provide a minimum of two treatment pathways.  

 

Figure VI-10. Water Works Park WTP 

 

Figure VI-11. Water Works Park process diagram 

  



I OVERVIEW 
II CIP DEVELOPMENT 

+ PROCESS 
III FINANCE 

IV CIP 

SUMMARY 
V PRIORITIZATION   

VI PROJECTS 

BY CATEGORY 
VII TEN-YEAR 

OUTLOOK   
VIII PROJECT 

DESCRIPTIONS 
IX GLOSSARY 

 

VI-18 

1.1.6. General Purpose 
Refer to the General Purpose description on page II-6. 

1.2. Field Services 

1.2.1. General Purpose 
Refer to the General Purpose description on page II-6. 

1.2.2. Transmission System 
The Regional Water Transmission System (RWTS) consists of 
approximately 803 miles of water main typically 24-inch and 
greater with the responsibility for the transport of potable water 
from the five water treatment facilities to the regional wholesale 
water member partner communities and the City of Detroit.  

Figure VI-12, Figure VI-13, and Figure VI-14 depict the potable 
transmission main inventory by material, diameter, and decade 
installed/age, respectively. The RWTS ranges from 4 to 120 inch 
in diameter with an average age of 69 years. Additionally, there 
are approximately 23 miles of raw water transmission main 
ranging from 120 to 186 inch in diameter supplying the five water 
treatment plants from the three raw water intakes. 

Most of RTWS is Prestressed Concrete Cylinder Pipe (54%), Cast 
Iron Pipe (19%), and Steel Pipe (17%). The majority of RTWS are 
typically 24 inches and larger, of which 24 inch (20%), 42 inch 
(15%), and 48 inch (13%) are the most common diameters; 
however, some smaller diameter pipe exists on site at the 
treatment and pumping facilities and limited areas of the system 
to maintain needed connectivity. Detroit and the region went 
through several growth periods of time evidenced by the greatest 
periods of water main installation of the 1960s (32%), 1920s 
(19%) and 1950s (11%). 

 

 

Figure VI-12. Transmission system inventory by material 

 

Figure VI-13. Transmission system inventory by diameter 

 



I OVERVIEW 
II CIP DEVELOPMENT 

+ PROCESS 
III FINANCE 

IV CIP 

SUMMARY 
V PRIORITIZATION   

VI PROJECTS 

BY CATEGORY 
VII TEN-YEAR 

OUTLOOK   
VIII PROJECT 

DESCRIPTIONS 
IX GLOSSARY 

 

VI-19 

 

Figure VI-14. Transmission system inventory by decade  
installed / age 

Water Transmission Main Pipe Integrity Program 
Given the large transmission main size (24-inch and greater) and 
the significant population served, pipeline failures have a 
significant consequence. Previously, a traditional approach to 
manage deteriorating pipes has been to perform large-scale 
capital improvement projects to replace the mains. However, this 
strategy has been shown to be resource-consuming and often 
ends with the replacement of pipes that may still have significant 
remaining useful life. GLWA has chosen a more fiscally 
responsible asset management strategy to implement a pipeline 
integrity program, which consists of condition assessment and 
targeted repair, replace or renewal of pipelines to mitigate the 
risk of pipe failure. 

In this predictive approach, refer to Figure VI-15, GLWA’s 
implementation of the pipe integrity program will minimize both 
the probability and consequence of pipeline failures. The program 
includes a pipeline risk assessment of each transmission main to 

determine the priority, as well as recommendations on 
implementation and execution of a condition assessment and 
renewal program. This baseline risk assessment of GLWA’s 
transmission system was accomplished by calculating the 
consequence and probability of failure for each pipeline operated 
by GLWA, then prioritizing the pipelines based on the total risk.  

It is anticipated that GLWA’s holistic pipeline integrity program 
will minimize transmission failures overall, however due to the 
nature of buried pressure pipe, some pipe breaks may not be 
preventable, regardless of the intensity of the program. As such 
and like most utility owners, GLWA will continue to be exposed to 
the risk of pipeline failure. Operational practices that minimize 
the consequences of a pipe break, such as a valve exercising 
program or maintaining a minimum inventory of replacement 
pipes, continue to be in place.  

Each segment of transmission main planned for assessment has 
both capital and O&M related projected expenses.  The capital 
expenses related to actual repairs of the pipe resulting from the 
assessment or from the installation of monitoring equipment are 
accounted for within the CIP.  O&M budget related items consist 
of projected expenses related to the planning of the condition 
assessment itself, development of a detailed inspection plan, 